314-0800

141—SEALANT
142—-20W-50 OIL
150—SEAL KIT
151—-GREASE

=

 w——
N

=g Hydro—Gear

P.1 of 2. 70399-P4




314—0800

ITEM HYDRO-GEAR Qry DESCRIPTION ITEM HYDRO—GEAR Qry DESCRIPTION
NO PART NO NO PART NO
12 3%22%85 11 igggwgﬂvl'%vﬁm HOUSING 4| 7osee ;| K. DFFERENTIAL
1 HOUSING, UPPER 1 | GEAR-DIFF. 50T
1 | BEARING—TRUNNION JOURNAL 2 | DIFF. COVER
3 9008000—-0128 1 SEAL-LIP 2 GEAR-BEVEL 15T
4 | 2003016 1 | RING-WIRE RETAINING 2 | GEAR—PLANET 15T
5 | 2003052 1 | RING—RETAINING 2
6 | 2003043 1 | BEARING-SHAFT BALL JAM NUT
8 | 50551 1 BEARING—THRUST 30X52X13 4 | BOLT- 1/4-20 X 1.38
9 | 2003087 1| SWASHPLATE-VARIABLE 1| AXLE SHAFT, RH
13 | 70331 11 gll__ggtg;ruunggs ASS'Y. 1| AXLE SHAFT, LH
5 | PisTON 2 | BEARING, BLOCK
5 | PISTON SPRING 1 | SHAFT
5 | PISTON SPRING WASHER 1 | HEX NUT
14 | 2003005 1 | ARM—TRUNNION 6
15 | 9008000-0126 | 1 | SEAL-LIP SPRING WASHER
iy 1 | SOCKET HEAD CAP SCREW
]Z %822215 } gg?ﬁr Sh;_g'.ll'-OR 43 | 44130 3 | WASHER-7/16 X 7/8 X .060
- 52 | 50152 2 | WASHER-3/4 X 1.5 X .03
19 | 50552 1 | BEARING—THRUST 42X6BX16
53 | 45076 2 | SEAL- .75 X 1.25 X .250
23 70082 1 BLOCK—CYLINDER (MOTOR) ASSY 56 50005 1 SHAFT—INPUT
17 BLOCK—CYLINDER 57 | 50016 3 | BOLT, 3/8-24 X 2.5
7 E:gg: SPRING 58 | 44876 21 | BoLT- 1/4-20 x 1.38
2| BISToN SERING WASHER 59 | 50002 2 | PIN- .50D X .43 ID X .750
62 | 50254 1 | ARM—CONTROL
24 45074 1 SEAL—-LIP 10X25X7 63 50281 2 PUCK—DAMPENER
25 2003555 1 ACTUATOR-BYPASS 64 50018 1 SET SCREW
26 | 70540 1 | KIT, CENTER SECTION 68 | 50277 1 | SPRING
1 | PLATE, BYPASS 69 | 50284 1 | 5/16—24 sTUD
12 ggﬁ%(RPls_ggngiSEMBLY 83 | 70132 1 | JACK SHAFT/PINION GEAR ASSEMBLY
1 | 23T GEAR
1 DU BEARING 1
?| B B e 1| e
27 | 45075 1 | SEAL-LIP 26X42x8 g m‘;ﬁgﬁE‘;’ fg' ;( 12(;( Lg
28 | 50007 1 | RING-RETAINING as | sosse 1 | JacK SHAfT :
29 | 44872 2 | WASHER—26X35X1
% | 70880 T | KT BYPASS PLATE 88 | 50154 2 | CAPSCREW 6M X 20 LG
34 | 50990 1 | FALTER 89 | 50132 2 | WASHER 7/16 X 1 X .5
35 | S0126 1 | ARM—BYPASS 90 | 44121 2 | BALL BEAKING
3o | 44870 1 | RING—RETAINING 91 | 50941 4 | SEAL, LIP 0.75X1.00X0.158
37 | 50445 1 BRAKE ARM 92 | 2003014 1 SPRING, BLOCK
38 | 44891 2 | PIN-ACTUATING 93 | 2003017 1 | WASHER, BLOCK THRUST
39 | 50316 1 | BOLT-5/16—18 X 1-3/4 119 | 50278 1 | sPAcer
40 | 50317 1 | NUT-HEX LOCK 5/16—24 UNJC 124| 9005110-5600 | 2 | PLUG, STRAIGHT THREAD
4| 70135 1 BRAKE ROTOR/STATOR KIT 134| 44142 1 | CASTLE NUT, 5/16—24
4 | STATOR-BRAKE 135| 44101 1 | COTIER PIN
2 | ROTOR—BRAKE 139| 50431 1 | COMPRESSION SPRING
140| 50269 1 | NUT, HEX 5/16-24
141| 50928 1 | SEALANT
142 790z [ 20W—50 OIL
150| 70312 1 | SseAL kiT
151| 50416 1 | GREASE

F——
=g Hydro—Gear
P.2 of 2. 70399-P4




